
08/09/2021 Model Information - PFEX17820-INT v0 Part List

https://service.iconfitness.com/ModelInformation/model/partlist?modelNumber=PFEX17820-INT&version=0 1/3

PFEX17820-INT v0 - PROFORM 8.0 EX BIKE
Key # Part # Description Qty Date Changed

. PROFORM PRO C10 U 0

. 03/21 CHINA,GOODWAY 0

. COMPANY 11 REV R0321A 0

. . 0

. MEMOS 0

. TM11-190 ELECTRICAL/ 0

. WIRING ISSUES 0

. MM4-47 CONSOLE/RESISTANCE 0

. MOTOR NOT WORKING 0 2021-08-31

. . 0
1 NSP FRAME 1
2 394717 FRONT STABILIZER 1
3 394688 REAR STABILIZER 1
4 394706 UPRIGHT 1
5 394686 HANDLEBAR 1
6 380943 SEAT POST 1
7 427274 REAR SHIELD COVER 1
8 364901 ACCESSORY TRAY 1
9 399632 FRONT SHIELD COVER 1
10 359991 RIGHT SHIELD 1
11 359990 LEFT SHIELD 1
12 427197 FRONT PIVOT COVER 1
13 . WHICH PART IS NEEDED? 0
13A 427273 CONSOLE W/FAN 1
13B 411549 CONSOLE FAN ONLY 1
14 362884 SHIELD RING 2
15 360238 REAR PIVOT COVER 1
16 360224 RIGHT ARMREST 1
17 148803 WHEEL 2
18 237530 M10 X 62MM BOLT 2
19 359915 RIGHT CRANK ARM 1
20 359916 LEFT CRANK ARM 1
21 386699 RIGHT PEDAL/STRAP 1
22 386698 LEFT PEDAL/STRAP 1
23 367918 SEAT 1
24 341727 SEAT CARRIAGE 1
25 243374 SMALL SNAP RING 1
26 394695 SEAT KNOB 1
27 394700 SEAT POST KNOB 1
28 339486 SEAT POST SLEEVE 1
29 411089 POWER RECEPTACLE/WIRE 1
30 331666 SEAT BRACKET 1
31 360223 LEFT ARMREST 1
32 359866 STABILIZER CAP 4
33 365145 CRANK ARM COVER 2
34 195562 M4 X 16MM SCREW, NOTE: 16
. . OM HAS #8 X 16MM SCREW 0

35 394709 COVER INSERT 2
36 317078 LEVELING FOOT 2
37 360730 RIGHT GRIP 1
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38 259618 PULLEY 1
39 359869 CRANK 1
40 139703 CRANK BEARING 2
41 143742 LARGE SNAP RING 2
42 . WHICH PART IS NEEDED? 0
42A 363851 EDDY MECHANISM 1
42B 362519 RESISTANCE CABLE 1
42C 413564 D/O BKT SCREW,EDDY MECH 1
43 . WHICH NUT IS NEEDED? 0
43A 256446 M8 LOCKNUT, NOTE: 3

. . IDLER BOLT / EDDY MECH 0
43B 333350 M8 LOCKNUT, NOTE: 3

. . UPRT PVT / CNSL PVT 0
44 204488 M8 X 12MM SCREW 10
45 364559 IDLER 1
46 014174 M8 BLACK SPLIT WASHER 4
47 411458 RESISTANCE MOTOR 1
48 013093 M8 X 16MM SCREW, NOTE: 1
. . OM HAS M8 X 18MM SCREW 0

49 330796 KNOB NUT 5
50 248251 M8 X 76MM BOLT 1
51 364900 J-BOLT 1
52 013222 M4 X 12MM SCREW, NOTE: 4
. . OM HAS #10 X 12MM SCREW 0

53 362446 M10 X 98MM SCREW 4
54 140672 DRIVE BELT 1
55 113842 MAGNET 2
56 363953 CLAMP 1
57 415183 REED SWITCH/WIRE 1
58 432258 LOWER WIRE 1
59 223890 STABILIZER FOOT 2
60 362412 M5 X 16MM FLAT HEAD SCREW 1
61 394693 TRAY BRACKET 1
62 397517 M8 FLANGE SCREW 2
63 214070 M8 X 16MM SCREW 6
64 224113 M8 X 18MM WASHER 2
65 249930 M8 X 20MM SCREW 4
66 148710 M10 JAM NUT 2
67 401656 POWER ADAPTER 1
68 250961 M4 X 19MM SCREW 2
69 133333 CLIP NUT 2
70 240451 M8 X 50MM BOLT 2
71 427275 PIVOT BRACKET 1
72 362430 M4 X 16MM SCREW 7
73 360731 LEFT GRIP 1
74 324241 PIVOT AXLE 1
75 . SMALL BLOCK, SEE #77 1
76 . LARGE BLOCK, SEE #77 1
77 394712 CONSOLE KNOB ASSEMBLY 1
78 394711 PIVOT POST 1
79 326087 LARGE BUSHING 2
80 326088 SMALL BUSHING 2
81 327243 M8 X 15MM SHOULDER SCREW 4
82 224545 J-BOLT WASHER 1
83 265603 M4 X 32MM SCREW 4
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84 251831 M4 X 22MM SCREW 9
85 275860 M5 X 12MM SCREW 2
86 364575 M5 X 21MM SCREW 2
87 416964 UPPER WIRE 1
88 331242 GROMMET 1
89 286763 M6 X 50MM SCREW 1
90 213717 M5 X 16MM SCREW 2
91 367208 M8 X 12MM X 1.5MM WASHER 1
92 390255 M8 X 12MM X 4.5MM WASHER 1
93 399199 M4 X 16MM FLAT HEAD SCREW 1
. . NON-ILLUSTRATED PARTS 0
# 116566 15.5" CABLE TIE 8
# 304974 4MM ALLEN WRENCH 1
# 387799 5MM ALLEN WRENCH 1
# 297256 6MM ALLEN WRENCH 1
# 266082 DECAL, GENERAL WARNING 1
# 266087 DECAL, GEN WARNING,9LANG 1
# 430529 USER'S MANUAL 1
# 430530 USER'S MANUAL, FRENCH 1
# 430531 USER'S MANUAL, SPANISH 1
# 430532 USER'S MANUAL, ITALIAN 1
# 430533 USER'S MANUAL, PORTUGUESE 1
# 430534 USER'S MANUAL, DUTCH 1
# 430535 USER'S MANUAL, GERMAN 1
# 430528 LITPAC, NOTE: 1
. . CONTAINS HARDWARE KIT 0
# 411605 HARDWARE KIT, NOTE: 1
. . INCLUDED IN LITPAC 0
. . . 0
. . OPTIONAL ACCESSORIES 0
# 215823 AUDIO WIRE 1
# 410444 ARM HEART RATE MONITOR 1
# 364361 CHEST HEART RATE MONITOR 1
# 140069 SNAP RING PLIERS 1
# 146119 FLOOR MAT 1
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